
2020
Water & Wastewater Master Plan 
for the Lake-Based System

VOLUME 4 
Wastewater Master Plan

Prepared by:



2020 Water and Wastewater Master Plan for the Lake-Based 
Systems Class Environmental Assessment Study Report Outline 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

The report for the 2020 Water and Wastewater Master Plan for the Lake-based Systems (“2020 Master Plan”) is 

a comprehensive document that describes the planning, evaluation, and decision-making process for developing 

the long-term water and wastewater strategies in the Region of Peel. The master plan documentation is 

compliant with the requirements of the Environmental Assessment Act and is being placed on public record for 
[...]
More detailed information about the cost estimation framework is provided in Appendix 4B. 

2.4.3 Operation and Maintenance  

Operation and maintenance (O&M) costs were considered qualitatively at every stage of the evaluation 

process. For example, where one strategy requires more pumping stations relative to other strategies, 

that strategy will score less favourably under the financial impact category due to higher O&M costs 

inherent with the new facilities. 

In addition, the capital program provides a list and timing of new assets that the Region will have to 

operate and maintain; therefore, it is the starting point for the planning of O&M costs and resource 

allocation for new wastewater infrastructure. 



 

 
17 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

3.0 Existing Wastewater Collection 

System 

3.1 Existing Infrastructure 

3.2 Hydraulic Wastewater Model 
 

 



 

 
18 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

3.0 Existing Wastewater Collection System  

3.1 Existing Infrastructure  

The lake-based wastewater system services the City of Mississauga, the City of Brampton and parts of 

the Town of Caledon. The system consists of two wastewater treatment plants, 31 sewage pumping 

stations and three main trunk sewer systems (McVean, east, and west).  These systems convey flows 

through a network of pumping stations, force mains, trunk and local gravity sewers, to the treatment 

plants for final treatment and discharge to Lake Ontario. 

The McVean trunk system connects to the east trunk system via the McVean Sewage Pumping Station 

that discharges flow to the East Brampton sanitary trunk sewer. The east and west trunk sewer systems 

service areas are approximately divided by the watershed boundary between the Etobicoke Creek and 

the Credit River. The two systems are connected via the west-to-east sanitary trunk sewer, which can be 

used to divert some flows from the west trunk system to the east trunk system at Highway 407.  

Both trunk systems provide direct conveyance for the local wastewater collection system which consists 

of the sewers extending up to the sanitary service lines for each user. 

Table 5 and Figures 9, 10, 11, and 12 provide an overview of the Region of Peel existing lake-based 

wastewater trunk system. Additional information about the lake-based wastewater trunk system is 

provided in Section 3.1.2. Schematic representation of the wastewater trunk system can be found in 

Appendix 4C.  

Table 5 – Existing lake-based wastewater trunk system. 

West Trunk System East Trunk System McVean Trunk System 

Clarkson Industrial (W18.0) 

Steeles West (W10.0) 

Credit Valley (W09.0) 

Meadowvale (W08.0)  

Erin Mills North (W07.0) 

Sawmill Creek (W06.0) 

Orr Road (W04.0) 

Fletchers Creek (W03.0) 

Upper West (East Leg) (W02.0) 

Lower West (East Leg) (W01.1) 

Lakefront (E20.0) 

Erindale (E19.0) 

Queensway West (E18.0) 

Confederation (E17.0) 

Upper Cooksville Creek (E16.0) 

Lower Cooksville Creek (E15.0) 

Little Etobicoke Creek (E14.0) 

Lakeshore East (E13.0) 

Spring Creek (E08.0) 

Etobicoke Creek (B) (E07.B) 

Etobicoke Creek (A) (E07.A) 

CPR (E06.0) 

Airport (E03.0) 

East Brampton (E02B.0) 

East Brampton (E02A.0) 

East (B) (E01B.0) 

East (A) (E01A.0) 

Albion Vaughan (M06.0) 

Coleraine (A) (M05A.0) 

Clarkway (M04.0) 

The Gore Road (M03.0) 

McVean (M02.0) 

Brampton-Bolton (B) (M01B.0) 

Brampton-Bolton (A) (M01A.0) 

W - West, E - East, M - McVean 



 

 
19 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

 

Figure 9 – Existing Region of Peel lake-based wastewater system. 

Note: High resolution image is available in Appendix 4H. 



 

 
20 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

3.1.1 Wastewater Treatment Plants 

Wastewater treatment systems in Ontario are governed by the Ministry of Environment, Conservation 

and Parks (MECP) and are also subject to federal legislation. The purpose of a wastewater treatment 

system is to remove solids and nutrients to minimize impact of the effluent on the receiving waterbody.  

The Region of Peel owns two large wastewater treatment plants (WWTP): the G.E. Booth WWTP and the 

Clarkson WWTP. The plants are located on the shores of Lake Ontario and are operated by the Ontario 

Clean Water Agency (OCWA) on behalf of the Region. These facilities provide treatment for wastewater 

coming from the City of Brampton, City of Mississauga and urban parts of the Town of Caledon. 

 

 

 

 

 

 

 

 

 

 

 

 

The Environmental Compliance Approval (ECA) issued under the Environmental Protection Act is a 

facility-specific document through which the Ministry sets the discharge quality limits for that facility 

based on the sensitivity of the receiving waters. The Region ensures that the final effluent produced, 

and activities associated with wastewater treatment comply with the ECA and related legislation.  

The Region also prepares an annual report that addresses the operation and overall performance of the 

wastewater system, which can be found on the Region’s website: 

https://www.peelregion.ca/pw/water/sewage-trtmt/ 

https://www.peelregion.ca/pw/water/sewage-trtmt/


 

 
21 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

 G.E. Booth Wastewater Treatment Plant 

The G.E. Booth WWTP is located in the southeast corner of the City of Mississauga south of Lakeshore 

Road East, between Dixie Road and Cawthra Road and east of the site of the proposed Inspiration 

Lakeview development. The site has an area of approximately 36 hectares (90 acres).  

The G.E. Booth WWTP is a conventional activated sludge facility with a current rated average daily flow 

capacity of 518 million litres per day (ML/d), as per the latest ECA. All flow to the plant is conveyed by 

gravity with trunk sewers converging at an inlet chamber system then flowing through three conduits 

into the headworks facility and subsequent conventional treatment processes. The plant is diverted into 

three separate secondary treatment plants known as Plants 1, 2 and 3.  

The facility includes two blower buildings, phosphorus removal and disinfection processes and one solids 

handling facility where all sludge from the G.E. Booth WWTP and cake from the Clarkson WWTP are 

processed through four fluidized bed incinerators. The residual ash slurry from the incineration system 

is transferred to on-site settling lagoons and the supernatant returns via pumps to the Plant 3 primary 

inlet channel. The ash accumulated in the lagoons is then dredged to an ash pond and stored on-site. 

The final effluent from the G.E. Booth WWTP is discharged to Lake Ontario through a 3.65-metre 

diameter and 1,400-metre long outfall. This outfall structure ensures the final effluent is retained for 

long enough to be thoroughly disinfected and that it is discharged to the lake over a large area. This 

ensures that a high standard of treated wastewater quality is attained to protect Lake Ontario which is 

the primary source of drinking water for the Region and many neighbouring municipalities. 

Image: G.E. Booth Wastewater Treatment Plant 



 

 
22 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

 Clarkson Wastewater Treatment Plant 

The Clarkson WWTP is located in southwest Mississauga, south of Lakeshore Road between Southdown 

Road and Winston Churchill Boulevard. The site has an area of approximately 32 hectares (79 acres). 

The Clarkson WWTP is a conventional activated sludge system with a current rated average daily flow 

capacity of 350 ML/d, as per the latest ECA, provided by two separate primary and secondary process 

trains designated as Plant 1 and Plant 2. The major liquid treatment processes include screening and grit 

removal, primary treatment, secondary treatment, phosphorus removal, effluent disinfection and de-

chlorination. The plant currently practices chemically enhanced primary treatment using ferrous chloride 

to precipitate phosphorus and improve primary treatment performance. The final treated effluent is 

discharged to Lake Ontario through a 3-metre diameter tunnel that extends 2,200 metres out into Lake 

Ontario. 

The solids handling processes at the Clarkson WWTP include waste activated sludge (WAS) thickening, 

anaerobic digestion, and dewatering. Raw sludge from the primary clarifiers and thickened WAS are 

blended and directed to anaerobic digesters for digestion. The digested sludge is dewatered and trucked 

to the G.E. Booth WWTP for incineration. The biogas produced at the digesters is directed to a 1.4 

megawatt cogeneration facility (combined heat and power engine). The electricity generated at this 

facility is used within the treatment plant distribution system, and heat is used for digester process 

heating. 

Image: Clarkson Wastewater Treatment Plant 



 

 
23 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

3.1.2 Sanitary Trunk Sewers 

The Region Peel lake-based wastewater collection system is divided into three main trunk systems: west, 

east and McVean trunk systems. Naming convention and labelling of the trunk sewers has been 

developed over time by the Region. This section describes the main trunk sewers; additional detail can 

be found in Appendix 4C.  

 West Trunk System 

The west trunk system is shown in Figure 10, with main branches described below: 

W18.0:  Clarkson Industrial 

The Clarkson industrial trunk sewer is a 675-mm to 825-mm sewer that services southwest Mississauga 

by conveying flows to the Clarkson WWTP.  

W10.0:  Steeles West 

The Steeles west trunk sewer is a 600-mm to 825-mm sewer along Steeles Avenue West beginning 

between Heritage Road and Mississauga Road and converging into the Credit Valley trunk at Creditview 

Road.  

W09.0:  Credit Valley 

The Credit Valley trunk sewer is a 675-mm to 1500-mm sewer servicing the southern Alloa areas flowing 

south along Mississauga Road and Creditview Road to a convergence with the Steeles West trunk. The 

trunk sewer continues southeast past Steeles Avenue West to a final convergence into the Upper West 

(East Leg) trunk sewer just north of Highway 401.  

W08.0:  Meadowvale 

The Meadowvale trunk sewer is a 675-mm to 1350-mm sewer north of Britannia Road West near the 

intersection at Winston Churchill Boulevard to service the Meadowvale west area, converging with the 

upper west (east leg trunk) east of the Canadian Pacific Railway.  

W07.0:  Erin Mills North 

The Erin Mills north trunk sewer is a 600-mm to 1050-mm sewer north of Britannia Road West and east 

of Hwy 407 to service the Meadowvale West and Erin Mills north areas, flowing southeast and turning 

parallel to Eglinton Avenue West to converge with the upper west (east leg) trunk sewer near the 

intersection of the Canadian Pacific Railway and Eglinton Avenue West.  

W06.0:  Sawmill Creek 

The Sawmill Creek trunk sewer is a 600-mm to 1200-mm sewer beginning west of Erin Mills Parkway at 

Queen Elizabeth Way (Hwy 403) servicing the Sheridan and Erin Mills areas. The Trunk extends south 

past Dundas Street West east of Erin Mills Parkway where it passes several convergences including the 

O’Neill Court Sewage Pumping Station and ending at the upper west (east leg) trunk sewer.  

W04.0:  Orr Road 

The Orr Road trunk sewer is a 1350-mm sewer from near the Orr Road and Clarkson Road South 
intersection where flows from the Watersedge Sewage Pumping station converge with the trunk as it 
extends west along Orr Road to another convergence at the lower west (east leg) trunk sewer. 

 



 

 
24 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

W03.0:  Fletchers Creek 

The Fletchers Creek trunk sewer is a 675-mm to 1350-mm sewer servicing the Alloa/Mayfield West area 

at Mayfield Road, extending south east along the eastern boundary of the west trunk system and 

eventually converging with the Meadowvale Sewage Pumping Station, followed by the upper west (east 

leg) trunk.  

W02.0:  Upper West (East Leg) 

The upper west (east leg) trunk sewer is a 1200-mm to 2250-mm sewer north of Hwy 401 and east of 

Creditview Road beginning at a convergence with both Fletchers Creek and Credit Valley trunk sewers, 

flowing south to receive flows from Meadowvale, Erin Mills North and Sawmill Creek trunk sewers before 

converging into the lower west (east leg) trunk. 

W01.0:  Lower West (East Leg) 

The lower west (east leg) trunk sewer is a 2400-mm to 3000-mm sewer beginning at a convergence from 

the upper west (east leg) trunk sewer along Clarkson Road North and flowing southwest towards 

Southdown Road where it reaches another convergence with the Orr Road trunk sewer ultimately 

conveying flows to the Clarkson WWTP.  



 

 
25 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

 

Figure 10 – West trunk system. 



 

 
26 

 
Region of Peel – 2020 Water and Wastewater Master Plan for the Lake-Based Systems 

 

VOLUME 4 – WASTEWATER MASTER PLAN 
CONTEXT 

  East Trunk System  

The East trunk system is shown in Figure 11 and described below: 

E20.0:  Lakefront 

The lakefront trunk sewer is a 675-mm to 900-mm sewer conveying flows from various sewage pumping 

stations on the lakefront (Front Street SPS, Elmwood SPS, etc.) to the Beechwood Sewage Pumping 

Station. 

E19.0:  Erindale 

The Erindale trunk sewer is a 600-mm to 1050-mm sewer along The Queensway West towards 

Hurontario Street servicing the Erindale area. This trunk diverts some flows to the Queensway west trunk 

sewer before converging into the Confederation trunk sewer.  

E18.0:  Queensway West 

The Queensway west trunk sewer is a 1350-mm sewer beginning with diverted flows from the Erindale 

trunk. This trunk receives some flows from the Confederation trunk sewer along the Queensway West 

at Hurontario Street before ultimately converging into the Lower Cooksville Creek trunk sewer.  

E17.0:  Confederation 

The Confederation trunk Sewer is a 600-mm to 1050-mm sewer beginning near the McLaughlin Road 

and Burnhamthorpe Road East intersection to service the Central Mississauga area, extending southeast 

where some flows diverge into the Queensway West trunk sewer before converging into the Lower 

Cooksville Creek trunk sewer.  

E16.0:  Upper Cooksville Creek 

The Upper Cooksville Creek trunk sewer is a 600-mm to 825-mm sewer beginning north of Eglington 

Avenue East between McLaughlin Road and Hurontario Street. This trunk extends southeast past 

Hurontario Street and converges with the Lower Cooksville Creek trunk sewer at Burnhamthorpe Road 

East.  

E15.0:  Lower Cooksville Creek 

This Lower Cooksville Creek trunk sewer is a 675-mm to 1500-mm sewer beginning south of 

Burnhamthorpe Road East, extending south to diverge some flows to the CPR trunk sewer. The sewer 

continues south east past the Queensway East where it converges with both the Queensway West and 

Erindale trunk sewers and ends at a convergence near the Lakeshore Road West and Cawthra Road 

intersection with the Lakeshore East trunk sewer.  

E14.0:  Little Etobicoke Creek 

The Little Etobicoke Creek trunk sewer is a 600-mm to 1050-mm sewer extending southeast from north 

of Eglington Avenue East between Dixie Rd and Highway 403, taking some additional flows at the Dixie 